FINAL REPORT

FEASIBILITY STUDY
FOR THE
JOHNSTOWN LANDFILL

JOHNSTOWN, NEW YORK

Prepared for
The City of Johnstown
33-41 East Main Street
Johnstown, New York 12095
Prepared by
Thermo Consulting Engineers of New York P.C.

10 Ferry Street, #7
Concord, New Hampshire 03301-5019

October, 1992






TABLE OF CONTENTS

EXECUTIVE SUMMARY

1.

INTRODUCTION

1.4
1.2

Purpose and Organlzatlon of Report
Background Information

o I s Site Description

Site Geology .

Site Hydrogeology "

Site Topography/Hydrology
Site Meteorology . @

Slte History

Previous Investlgatlons

Nature and Extent of Contamlnatlon
Fate and Transport

Risk Assessment Summary and Conclu51ons

e
RN R
e
S W N

= s e
N NN NN
AU WN
[...]
ground water plumes. The extraction wells and pumps manage
this feat through induced ground water flow to the wells by
drawdown development. The entire ground water flow leaving
the site is collected by the creation of overlapping zones of
influence of the extraction wells. With the trench, an
interception barrier to ground water flow is created by
excavating a trench perpendicular to ground water flow, and
installation of a perforated pipe at the bottom. The trench
is then backfilled with a porous, coarse granular material,
such as crushed stone, or pea stone, which will allow the
ground water to flow straight to the perforated pipe, to be
carried away by gravity to a collection point.

In practice, although performing a similar function, the
two options are markedly different in their implementation.
Extraction wells are drilled and installed with minimum
disturbance of the surface and the water table without any
special measures. The installation of a pump introduces the
mechanical aspect with associated operation and maintenance
concerns. The pumps also require electrical power.
Electrical service must be provided to the site from a

4-58

=

Y



distance, and distributed to each well. Bringing ground water
to the surface for conveyance adds the requirement of cold and
adverse weather protection to the conveyance system.

The obvious advantages of interceptor trench collection
are that the mechanical aspect is eliminated, along with the
need for a power supply and any operation or maintenance
activity. The extraction system is a conveyance system as
well. Trench excavation is necessarily intrusive, however and
complicated at this site. Although specialty contractors have
perfected the technique of excavating, placing the pipe, and
backfilling in a continuous process, minimizing the disturbed
area under construction, the need for trench bracing, shoring,
dewatering, and excavation soils disposal remain as
disadvantages. The handling and disposal of dewatering
discharge and excavated soils is likely to be complicated by
the presence of contamination. This issue in some instances
cannot be reconciled with ARARs and remedial objectives.

In general, experience has shown that trench installation
is more cost effective than wells if extraction well spacing
must be closer than 100 feet. The practical limit on trench
depth because of the machinery currently employed is 22 feet
deep. At the Johnstown landfill, the shallow aguifer extends
to bedrock, 33 feet below the surface. Pumping tests and
ground water flow modeling have determined that a well spacing
of 200 feet would be sufficient to intercept the plume. In
order to construct the interceptor trench, preliminary
excavations would be performed to get the pipe placing
equipment to an appropriate working elevation. This
preliminary excavation would amount to approximately 27,000

4-59



cubic yards of soil, possibly contaminated with heavy metals.
In addition, the ARARs identified for this site would force
the treatment of dewatering water prior to discharge. Even
with conservative well spacing of 100 feet, the preliminary
cost estimate for trench construction is the same as the
estimated cost of extraction wells before adding in the trench
dewatering and excavated soil disposal costs. Based upon this
evaluation, the installation of a collector trench is ruled
out from further analysis.

In order to develop a conservative cost estimate and
assure that the entire plume of contamination is contained
and/or recovered, 20 extraction wells placed at 100 feet
horizontal spacing are proposed on the easterly and southerly
borders of the landfill. The proposed arrangement is
delineated in Figure 4-4.

Each of the wells discharges to the common collection
line which runs parallel to the line of extraction wells on
two sides of the landfill. The collection lines, essentially
gravity sewers, convey the contaminated ground water to a
collection sump. A pumping station mounted over the sump
transfers the ground water from the sump to the ground water
treatment system. From computer-assisted analysis, the
estimated ground water recovery rate is 700 gpm.

Ground Water Treatment. As stated, the ground water
treatment system has been studied for feasibility in meeting
objectives corresponding to primary drinking water standards
for lead, chrome, =zinc, ammonia and VOCs. In order to
accomplish this, the ground water must first undergo an

4-60

-



0
—— e Je————

APPROXIMATE SCALE IN FEET

250 500

)opgao+.

6" GRAVEL PACKED WELL
GRAVITY SEWER WITH MANHOLES
WET WELL

PUMP STATION

SEDIMENT SAMPUNG
LOCATIONS ON LaGRANGE PIT

STREAM GAUGE LOCATION

HEADWALL




g OP;ATO/R'S/\“

SHED

= \
T \

A\

e S
MW—-1M MW—1D

= PROPERTY BOUNDARY

MONITORING WELL LOCATION

GRAVEL ACCESS ROAD

FENCE

TREELINE

STREAM

0C343—21 /250
—SM PLOT DATE: 5/27/82

MW—-2/

MW—10A

JOHNSTOWN LANDFILL
JOHNSTOWN, NEW YORK

FIGURE 4—4
PROPOSED LOCATION
WELL RECOVERY SYSTEM

Thermo Consulting Engineers

(formerly Normandeau Engineers)

LaGRANGE
GRAVEL PIT

N
\ S N\
G B -t
T 1 MATHEW







extensive level of treatment to reduce the concentrations of
iron, manganese, ammonia, and other inorganic constituents
that will interfere with lead, chrome, and zinc removal.

In order to reduce lead, chrome, and 2zinc to meet
discharge standards, an estimated ninety-five (95) percent
reduction from influent concentrations is required. The most
common and effective means of accomplishing the removal of
dissolved heavy metals from solution is through pH adjustment,
and chemical precipitation, as either a hydroxide (with
caustic addition) or a carbonate (with 1lime addition)
precipitate.

Because each metal has a different pH value at which it’s
insolubility is greatest, effective removal of mixtures of
heavy metals is a compromise solution. Because of this, and
also because clarifiers are not generally 95 percent efficient
in capturing solids, a polishing step is needed. For this
application, filters using granular activated carbon (GAC)
media are considered. In addition to capturing coagulated
metal colloids, the adsorptive ability of the carbon will be
utilized to remove the remaining soluble fraction of heavy
metals and will remove VOCs. This ability to remove metals
can be further enhanced by adding chelating agents to solution
to hold dissolved metals (especially the different soluble
species of lead) in solution. The chelating agents are more
adsorbable than the dissolved metal species and their removal
by the carbon bed will optimize removal of any dissolved heavy
metals.



A chemical precipitation step requires pH adjustment in
order to promote precipitation. The expected pH of the ground
water is likely to be above 7.5 S.U. (standard units). The pH
of greatest insolubility for chromium hydroxide is about
8.5 S.U., and for lead hydroxide it is reported to be in the
range from 7.5 to 9.0 S.U. The relatively high pH of the
extracted ground water will help to minimize the amount of
caustic added to drive the pH up and cause precipitate to

form.

At pH greater than 8.2 to 8.4, carbonate ions will begin
to be measurable and exert their influence, especially on
dissolved lead. The solubility of the various lead carbonate
species varies with respect to a number of water quality
conditions, i.e. pH, alkalinity, and the presence of competing
ligands, such as natural humic substances and other metal
ions. Lead hydroxide and carbonate species have very narrow
ranges for optimizing their removal in a precipitation system.
The optimum pH for removal of lead and for removal of chrome
is close enough that they can be optimized through pilot
testing or simple bench-scale jar tests. If zinc must also be
removed due to its presence in extracted ground water at
levels in excess of what can be discharged, coprecipitation of
all three of these metals becomes problematic.

The pH associated with greatest insolubility of zinc
hydroxide is well over 9.0 S.U., a 1level which will
resolubilize lead and may tend to oxidize Cr(III) to Cr(VI),
increasing its solubility and reverting this metal to its more
toxic form. The presence of carbonate alkalinity, fulvic and
humic substances, and natural silicates from the ground water,

4-63

[ ]

-

Ll



complicates the precipitation of these metals into insoluble
hydroxide or carbonate species will be a compromise solution,
and not be completely effective for removal of all metals.
Recognizing this, a polishing filter, wusually employed
following precipitation, will not in itself be completely
effective. It will remove carry-over suspended solids from
the clarification step. Soluble metals, complexed metals and
VOCs remaining in solution (sequestered) will require a
specific separation step if treatment objectives are to be
met. The proposed process will utilize granular activated
carbon in a deep bed gravity filter. The bed of carbon shall
be of sufficient volume to provide 15 minutes of empty bed
contact time. The carbon will also provide particle
filtration and entrainment of carry-over solids from the
precipitation process. Other adsorption media (i.e.,
activated alumina) or natural zeolites exist which have high
capacity to remove dissolved metal ions. The activated carbon
is suggested due to its ability to adsorb ammoniated
compounds, VOCs and its demonstrated ability as an all purpose
adsorbent.

Unfortunately, although a membrane process or ion
exchange process would undoubtedly be more effective as a
removal process for these dissolved metal ions of concern, the
presence of competing ions (i.e., sodium, calcium, and
carbonate) in higher concentrations makes application of these
processes unfeasible. The use of high technology separation
processes would require treatment of the ground water to
levels much cleaner than required by the discharge standards.



The combination of the metal precipitation and carbon
adsorption steps are proposed to remove the heavy metal and
VOC contamination from the ground water prior to discharge.
These two treatment processes are at the end of the treatment
train, however, due to the extremely high concentrations of
dissolved iron, manganese, and ammonia present in the ground
water. These contaminants, along with severe hardness, must
be dealt with initially prior to focusing on removal of heavy
metals and VOCs.

Due to the flowrate expected (700 gpm) several types of
proven high volume, high load iron and manganese removal
systems were briefly evaluated. These include

U lime/soda-ash softening

. manganese greensand

. iron oxidation/degassification
° iron coprecipitation

A rather new, innovative, and low-tech alternative was also
evaluated, biological removal of iron and manganese.

Although most of these technologies are proven, some have
decided drawbacks. A softening process, while having
advantages such as being able to coprecipitate all metals
(i.e., lead, chrome, and zinc) in solution in one step, has
the disadvantage of requiring large quantities of lime, or
soda ash (up to 3000 pounds per day), and producing up to
8,000 pounds per day of sludge. The quantities are vast and
would required several trucks per day entering and leaving the

4-65

(]

]

-y

o

[ ]



site. A suitable disposal site for this sludge is not
available within a two-hour drive of the site because it is
anticipated to be a RCRA waste. Actual classification of the
sludge would be done during pilot testing and prior to its
shipment off-site (assuming ground water treatment is
implemented).

A manganese greensand process is primarily wused in
pressure filters, and would be preceded by a patented iron
oxidation and filtration step (Aqua-Ferrox), also utilized in
a pressure filter. These processes have the disadvantage of
requiring pumping, and at the loadings anticipated, would
require backwashing too frequently to avoid high head loss
build-up and subsequent breakthrough.

Dissolved gasses such as hydrogen sulfide, and carbon
dioxide are not present in this ground water due to elevated
pH. However, degassification, cascading dish, or tray
aerators are considered to be an effective means of completely
oxidizing the dissolved iron in the ground water and would
also contribute to VOCs removal. Following this passive
aeration step, a clarifier is utilized to accomplish passive
removal of iron. In the tray aerator VOCs are volatilized via
air stripping and soluble iron is converted (thru oxidation)
to its ferric form, which forms an insoluble precipitate,
ferric hydroxide in the presence of the excess hydroxyl ions
in solution at pH over 7.5 S.U. This initial step will
passively remove almost 3,000 pounds per day of ferric
hydroxide sludge, easing the burden on downstream processes.



Following removal of the gross iron concentration, the
next step is designed to reduce MN(II) concentration.
Although iron and manganese are often found together in ground
water, their chemistries, and subsequently processes for their
removal differ. Manganese is oxidized rapidly by oxygen at pH
greater than 9.5. Because raising pH to 9.5 is impractical,
a stronger oxidant is required. Sodium hypochlorite is chosen
as the oxidant for this feasibility study due to its
chlorinating aspects as well as serving as an oxidant. The
addition of chlorine in sufficient amounts to produce a
residual concentration to oxidize manganese will also form
chloramines from dissolved ammonia. The chloramines and any
remaining VOCs are adsorbable on GAC as discussed previously.
Once free chlorine is available after the "breakpoint"
reaction 1is satisfied, it‘’s concentration is increased
stoichiometrically to oxidize the MN(II) to MN(IV). A weight
ratio of 1.29 mg Cl per mg MN(II) is required to oxidize the
manganese. A dose of 6.45 mg/L is needed at the estimated
MN(II) concentration of 5 mg/L for oxidation. A dose of 38
mg/L is estimated to reach breakpoint. The total dose of
44 .45 mg/L corresponds to approximately 300 gpd of 15 percent
sodium hypochlorite solution. Because of the quantity of
sodium hypochlorite involved, testing and evaluation of other

oxidants may be warranted.

Once oxidized, the typical method of forming a
precipitate with hydroxide would require raising the pH to
approximately 8.5. Since this would require large quantities
of caustic, and the concentration of MN(IV) is so high, a
passive removal process is recommended. In practice, it has
been found that manganese dioxide (black precipitate), when

4-67

Ll



allowed to build-up as a coating on sand media, acts as an
adsorbent for preferential removal of more MN(IV) from
solution. Studies of filters in operation at water treatment
plants have shown the ability to remove 0.5 moles MN(II) per
mole of MNO,., coating at pH values above 7.0. This removal
is accomplished in two mechanistic pathways. Soluble MN(II)
is adsorbed on the surface of the oxide coating. Since it is
only adsorbed, the process is rapid and limited only by the
number of adsorption sites present. The potential for
desorption exists, however, if the pH or surface chemistry of
the MNO,,, changes. In the presence of free chlorine, MN(II),
following adsorption is oxidized to MNO, ., forming additional
coating and regenerating adsorption sites. The filter is
backwashed with air and water occasionally to remove the oxide
coating. This backwashing is performed in response to head-
loss development. The use of air scour introduces the
necessary energy to create collisions in the fluidized media
bed and further removes VOCs through air stripping. The
collisions and abrasions between the grains of media loosen
the oxide coatings so they may be carried out by the backwash
water.

This physical-chemical option for VOCs, iron, manganese
and ammonia removal is depicted in Figure 4-5 in combination
with the metal precipitation and activated carbon adsorption
processes. The physical-chemical process described herein has
been focused primarily on the removal of VOCs, iron,
manganese, ammonia, and heavy metal contaminants. Excluding
the VOCs this list of constituents exists in ground water at
concentrations orders of magnitude higher than other
constituents. There does exist in the ground water trace

4-68






L

INFLUENT FROM
EXTRACTION SYSTEM
COPPER SULFATE
—————————— P e 1t e e A R e e T SRR e
SODIUM HYPOCHLORITE POLYMER
CASCADING DiSH

AERATORS e

MANGANESE REMOVAL

NaOH

SODIUM HYDROXIDE

il oo e et e G P P P p— G S P G

Pl = e s e e e s e P P e P G

: 1 GRAVITY FILTER
= o (K ME
: RAPID MI
IRON ;
SEiTaiG : |o—o—o0—o0—o0—o0—o :
: 1 I /
E | : p
! | :

|
| l
| . ™ v, R W
[ |
S ORI :
| AR
| SCOUR
|
I
l
|
——————— - s ——
| T :
SLUDGE CONDITIONING
mslé}égﬁgw CHEMICAL FEED
POLYMER POLYMER
;r FILTER PRESS
g




CHENICAL FEED SYSTEM +EGBND
o~~~ CHEMICAL FEED
ANIONIC e
NaOCL | leooner| | CuSO4 EDTA — — — SWDGE LINE
d d L | LI ) (e e 5] e e ) (a8 BACKWASH
I
} RETURN
l
__________ i e e e ——— AR SGOUR
i
|
| Q CENTRIFUGAL PUMP
L cHELATING AGENT
} (EDTA) @ CENTRIFUGAL BLOWER
l
| @ SLUDGE PUMP
PRECIPITATION {
LOCC, CLARIFICATION | GAC POLISHING FILTER
7 [ { Avd
L3 -
2 o e Ll =SZ

..........................................

OECANT TANK

BACKWASH

SER=SEE

ROLL—OFF CONTAINER

FINISH
WATER STORAGE

s

0C343—26/1~1

PLOT DATE: 5/27/92

!

TO SURFACE
WATER DISCHARGE

JOHNSTOWN LANDFILL
JOHNSTOWN, NEW YORK

FIGURE 4-5
PHYSICAL — CHEMICAL TREATMENT SYSTEM
MAY 1992

Thermo Consulting Engineers

(formerly Normandeau Engineers)







levels of several VOCs. Water quality data from monitoring
wells indicate ARARs for several VOCs were exceeded, which
includes the compounds of benzene, vinyl chloride, acetone,
methylene chloride, toluene, xylene, ethylbenzene, and
chloroform. However, other than acetone, the detection of
many of these VOCs has been inconsistent and often at
concentrations much lower than concentrations of acetone. It
is expected that treatment of ground water to the discharge
standards of acetone would effectively eliminate levels of the
other VOCs that might be present in the pumped ground water.
With aeration steps at the beginning and activated carbon at
the end of the treatment system, maintaining levels of these
compounds below discharge standards seems assured.

An alternative to the complete physical-chemical
treatment system described above is biological treatment for
removal of iron, ammonia, and manganese prior to heavy metal
precipitation and activated carbon adsorption/filtration.
Although not a common approach in this country, application of
biological treatment is gaining favor in Europe, especially in
France on ground waters containing relatively high quantities
of dissolved iron (Fe(II) >1 ppm) and manganese (MN(II)
>0.1 ppm).

The application of biological treatment makes use of the
family of anaerobic bacteria that utilize the energy released
from oxidation of Fe(II) and MN(II) (an exothermic reaction)
to reduce CO, and metabolize carbon as food source. These
same bacteria are commonly a nuisance in the operation of
production wells, and are removed when their profligate
populations create clogging problems in the well screen. In

4-70



the biological iron removal process, the bacteria’s growth is

encouraged.

The iron removal rate is impressive, and this process
works extremely well at high rates owing to the phenomenon
that almost 600 moles of Fe++ is needed to assimilate one mole
of carbon. The bacteria that are suited to this environment
adsorb dissolved iron from solution and oxidize it with
absorbed dissolved oxygen, in order to capture the energy
intracellularly. The species of bacteria are typically
filamentous organisms that collect the oxidized and
precipitated iron compounds on the stalks and filaments
associated with their growth.

The feasibility of the biological iron removal process is
ultimately determined by the correct relationship between pH
and Eh (redox potential). The oxygen requirement for this
process is precise and confined to a certain range. Oxygen is
generally added passively, through simple surface transfer